



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
1	Tramadol Hydrochloride	Tablets	50mg	Indicated for the management of moderate to moderately severe pain in adults.
2	Flupirtine Maleate	Capsules	100mg	Non opioid receptor analgesics,Suitable for acute mild and moderate pain: such as pain caused by muscle spasm.
3	Tapentadol	Dispersible Tablets	50mg; 75mg; 100mg	An opioid analgesic used to relieve moderate to severe acute pain in patients aged 18 or older.
4	Gabapentin	Tablets	600mg ; 800mg	Anticonvulsants.
5	Perampanel	Tablets	2mg ; 4mg	Antiepileptic drugs.A highly selective and noncompetitive AMPA receptor antagonist,Additional treatment for adults and children aged 12 and above with partial seizures (with or without secondary generalized seizures).
6	Retigabine Dihydrochloride	Tablets	50mg ; 200mg	Antiepileptic drugs.
7	Levetiracetam	Tablets	250mg ; 500mg ; 1000mg	Antiepileptic,For adults and children over 4 years old with partial seizures of epilepsy treatment.
8	Rocuronium Bromide	Injection	2.5ml:25mg	It is an auxiliary drug for general anesthesia, used for tracheal intubation during conventional induction anesthesia and for maintaining muscle relaxation during operation.
9	Pregabalin	Capsule	25mg ; 50mg ; 75mg ; 100mg ; 150mg ; 200mg ; 225mg ; 300mg	Indicated for the treatment of post-herpetic neuralgia (PHN).
10	Olanzapine	Orally Disintegrating Tablets	5mg	Treatment of schizophrenia.
11	Vilazodone	Tablets	10mg ; 20mg ; 40mg	For the treatment of severe depression (MDD).



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
12	Agomelatine	Tablets	25mg	Treatment of adult depression.
13	Lurasidone Hydrochlorid	Tablets	20mg ; 40mg ; 60mg ; 80mg ; 120mg	For the treatment of severe depression (MDD).
14	Duloxetine Hydrochloride	Enteric-Capsule	20mg ; 30mg ; 60mg	Antidepressants. Indicated for the treatment of Generalized anxiety Depression and disorder.
15	Donepezil Hydrochloride	Tablets	5mg ; 10mg	Cholinesterase Inhibitors.For the treatment of mild to moderate senile dementia.
16	Pramipexole Dihydrochloride	Tablets	1.5mg:1.0mg ; 0.75mg:0.5mg ; 0.25mg:0.125mg	Indicated for the treatment of signs and symptoms of adult idiopathic Parkinson's disease.
17	Memantine Hydrochloride	Tablets	5mg ; 10mg	Psychoactive drugs. Indicated for the treatment of moderate to severe Alzheimer's dementia.
18	Aniracetam	Tablets	100mg	It is used to treat memory loss after cerebrovascular disease and memory decline in middle-aged and old people.
19	Aniracetam	Capsules	100mg ; 200mg	It is suitable for middle-aged and old-age memory decline and memory decline after cerebrovascular disease.
20	Solifenacin Succinate	Tablets	5mg ;10mg	Indicated for the treatment of urinary incontinence and / or frequency of urination and urgency of urination in patients with overactive bladder.
21	Darifenacin Hydrobromide	Dispersible Tablets	7.5mg ; 15mg	For the treatment of overactive bladder (OAB), It is used for frequent urination, urgent urination and urinary incontinence caused by excessive bladder stimulation.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
22	Mirabegron	Sustained-release Tablets	25mg ; 50mg	Patients with acute urinary incontinence (OAB) or acute urinary incontinence (OAB).
23	Esomeprazole Sodium	Sterile powder for injection	40mg	As an alternative to oral therapy when oral esomeprazole is not possible or appropriate.
24	Esomeprazole Magnesium	Capsule, Enteric-coated	20mg	Indicated for the treatment of gastro-esophageal reflux disease (GERD).
25	Acotiamide Hydrochloride Hydrate	Tablets	100mg	Functional dyspepsia, Abdominal distension after meals, etc.
26	Alosetron	Tablets	100mg	Alosetron hydrochloride is a selective serotonin 5-HT ₃ antagonist indicated only for women with severe diarrhea-predominant irritable bowel syndrome (IBS).
27	Glucosamine Sulfate	Capsule	750mg	Glucosamine Sulfate are indicated for Osteoarthritis (OA).
28	Etoricoxib	Tablets	30mg ; 60mg ; 90mg ; 120mg	Etoricoxib are nonsteroidal anti-inflammatory drug indicated for: Osteoarthritis (OA), Rheumatoid Arthritis (RA), Juvenile Rheumatoid Arthritis (JRA), Ankylosing Spondylitis (AS), Acute Pain (AP), Primary Dysmenorrhea (PD).
29	Celecoxib	Capsule	50mg ; 100mg ; 200mg ; 400mg	Nonsteroidal anti-inflammatory drug. Celecoxib capsules are indicated for: Osteoarthritis (OA) and Rheumatoid Arthritis (RA).
30	Tofacitinib Citrate	Tablets	5mg	Oral protein tyrosine kinase inhibitors, Treatment: rheumatoid arthritis (RA).
31	Imrecoxib	Tablets	100mg	Nonsteroidal anti-inflammatory drug that indicated for Knee Osteoarthritis.
32	Parecoxib Sodium	Sterile powder for injection	40mg(Parecoxib)	Nonsteroidal anti-inflammatory drug. Indicated for the short-term treatment of postoperative pain.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
33	Etodolac	Tablets; Capsule;	200mg	Nonsteroidal anti-inflammatory drug. For acute and long-term use in the management of signs and symptoms of the following: Osteoarthritis Rheumatoid arthritis For the management of acute pain.
34	Loxoprofen Sodium	Tablets; Capsule;	60mg	Nonsteroidal anti-inflammatory drug. Loxoprofen sodiums are indicated for: Osteoarthritis (OA) and Rheumatoid Arthritis (RA).
35	Triamcinolone Acetonide	Injection	1ml:40mg;	Glucocorticoid. Diseases treated with corticosteroids by intramuscular injection, such as allergic diseases (used when patients are in a serious state of weakness and the use of traditional drugs is ineffective), skin diseases, diffuse rheumatoid arthritis, and other connective tissue diseases. When oral corticosteroids are not feasible, intramuscular injection has a significant effect on the above diseases. Triamcinolone acetonide can be injected into the joint or capsule. This way of administration can give effective local and short-term treatment to pain, joint swelling and stiffness (these symptoms are typical symptoms of trauma, rheumatoid arthritis, osteoarthritis, synovitis, mucocystitis and tendinitis). In the treatment of diffuse joint diseases, triamcinolone acetonide is injected into the joint to assist the treatment of traditional methods. On the other hand, the intraarticular injection of triamcinolone acetonide provides a new choice for the treatment of diseases under the condition of limited treatment conditions such as joint trauma or mucocystitis.
36	Triamcinolone Acetonide	Nasal spray	6ml:6.6mg	Prevention and treatment of perennial and seasonal allergic rhinitis, the main symptoms are itchy nose, nasal obstruction, runny nose, sneezing and so on.
37	Triamcinolone Acetonide Acetate and Urea	Cream	10g(Triamcinolone Acetonide Acetate10mg+Urea1g)	For allergic dermatitis, eczema, neurodermatitis, seborrheic dermatitis and pruritus, as well as for chapped hands and feet. For psoriasis and lichen planus symptomatic treatment.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
38	Triamcinolone Acetonide and Econazole Nitrate Cream	Cream	0.1%Triamcinolone Acetonide and 0.1%Econazole Nitrate	It is used for fungal infection and eczema of skin and mucous membrane.
39	Dexibuprofen	Tablets;Solution;	200mg ; 100mg : 2g	Nonsteroidal anti-inflammatory drug.
40	Olopatadine	Tablets	5mg	A relatively selective H1-receptor antagonist and inhibitor of histamin. Olopatadine tablets are indicated for Allergic rhinitis, urticaria, pruritus (eczema, dermatitis, pruritus, psoriasis vulgaris, erythema multiforme exudative).
41		Eye drops	0.1%,5ml:5.0mg 0.1% (0.4ml:0.4mg)	For the treatment of allergic conjunctivitis.
42		Nasal spray	665µg	Rhinallergosis.
43	Loratadine	Tablets	10mg	Antihistamine. temporarily relieves these symptoms due to hay fever or other upper respiratory allergies: • runny nose • itchy, watery eyes • sneezing • itching of the nose or throat.
44	Fasudil Hydrochloride	Injection	2ml:30mg	Indicated for the improvement of symptoms of ischemic cerebrovascular disease caused by cerebral vasospasm after subarachnoid hemorrhage.
45	Edaravone	Injection	20ml:30mg	Edaravone is indicated for the treatment of amyotrophic lateral sclerosis (ALS).
46	Rosuvastatin Calcium	Tablets	5mg ; 10mg ; 20mg ; 40mg	Indicated for the treatment of Hypercholesterolemia.
47	Pitavastatin Calcium	Tablets	1mg ; 2mg ; 4mg	For the treatment of hypercholesterolemia and familial hypercholesterolemia.
48	Torsemide	Injection	10mg:1ml ; 20mg:2ml;	Torsemide Injection is indicated for the treatment of edema associated with congestive heart failure, renal disease, or hepatic disease.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
49	Metoprolol Tartrate	Tablets	25mg ; 50mg ; 100mg	Metoprolol tartrate is a beta-adrenergic receptor blocking agent. Metoprolol tartrate tablets are indicated for the treatment of hypertension, angina pectoris, myocardial infarction.
50	Ranolazine	Sustained-release Tablets	500mg;1000mg	For the treatment of chronic angina pectoris.
51	Amlodipine Besylate	Tablets	5mg	Amlodipine besylate is a long-acting calcium channel blocker. Amlodipine is indicated for the treatment of hypertension and Coronary Artery Disease (CAD).
52	Telmisartan+ Amlodipine besilate+ Hydrochlorothiazide	Tablets	80mg+5mg+12.5mg	Antihypertensive.
53	Losartan Potassium+ Hydrochlorothiazide	Tablets	12.5mg; Losartan Potassium50mg +hydrochlorothiazide12.5 mg	Losartan potassium and hydrochlorothiazide tablets are a combination of losartan, an angiotensin II receptor blocker (ARB) and hydrochlorothiazide, a diuretic indicated for hypertension and reduction of the risk of stroke in patients with hypertension and left ventricular hypertrophy.
54	Valsartan	Tablets	40mg ; 80mg ; 160mg ; 320mg	Valsartan is an angiotensin II receptor blocker (ARB). Valsartan is indicated for the treatment of hypertension.
55	Olmesartan Medoxomil	Tablets	20mg	Olmesartan Medoxomil, a prodrug, is hydrolyzed to olmesartan during absorption from the gastrointestinal tract. Olmesartan is a selective AT1 subtype angiotensin II receptor antagonist. It is indicated for the treatment of hypertension.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
56	Sacubitril Valsartan Sodium	Tablets	Sacubitril +Valsartan Sodium 24mg+26mg;; 49mg+26mg ; 97mg+103mg	Sacubitril Valsartan Sodium is a combination of sacubitril, a neprilysin inhibitor, and valsartan, an angiotensin II receptor blocker, indicated to reduce the risk of cardiovascular death and hospitalization for heart failure in patients with chronic heart failure (NYHA Class II-IV) and reduced ejection fraction. It is usually administered in conjunction with other heart failure therapies, in place of an ACE inhibitor or other ARB.
57	Tirofiban	Injection	5mg :100ml	It is used in patients with coronary ischemia syndrome undergoing coronary angioplasty or intracoronary plaque resection to prevent and treat the related cardiac ischemic complications; it is also used in patients with unstable angina pectoris or non-Q-wave myocardial infarction (combined with heparin or aspirin) to prevent the occurrence of cardiac ischemic events.
58	Piracetam	Injection	20ml:4g	It is suitable for acute and chronic cerebrovascular disease, brain trauma, various toxic encephalopathy and other causes of memory loss and mild and moderate brain dysfunction. It is also used in children with mental retardation.
59	Clopidogrel Hydrogen Sulphate	Tablets	75mg	Indicated for the prevention of atherosclerotic thrombosis.
60	Ozagrel Sodium	Injection	20mg	Indicated for the treatment of acute thrombotic cerebral infarction and dyskinesia accompanied by cerebral infarction, and improve cerebral vasospasm contraction and cerebral ischemia after subarachnoid hemorrhage surgery.
61	Dipyridamole	Sustained-released capsules	25mg	Prevention and treatment of thromboembolic diseases, single use or combined with Aspirin.
62	Dipyridamole	Tablets	25mg	Anti platelet aggregation, used to prevent thrombosis.
63	Dipyridamole	njection	2ml:10mg	Prevention and treatment of thromboembolic diseases.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
64	Ticagrelor	Dispersible Tablets	60mg ; 90mg	Ticagrelor tablets are indicated to reduce the rate of cardiovascular death, myocardial infarction, and stroke in patients with acute coronary syndrome (ACS). Ticagrelor tablets also reduce the rate of stent thrombosis in patients who have been stented for treatment of ACS.
65	Fondaparinux Sodium	Injection	2.5mg : 0.5ml; 5mg : 0.4ml ; 7.5mg : 0.6ml	It is used to prevent venous thromboembolism in patients undergoing major orthopedic operations such as hip fracture, major knee surgery or hip replacement. It is used for patients with unstable angina pectoris or non ST segment elevation myocardial infarction (UA / NSTEMI) who have no indication for emergency (< 120 minutes) invasive therapy (PCI). It is used for the treatment of patients with ST segment elevation myocardial infarction who are treated with thrombolytic therapy or do not receive other forms of reperfusion initially.
66	Rivaroxaban	Tablets	2.5mg ; 10mg ; 15mg ; 20mg	a) Reduction of Risk of Stroke and Systemic Embolism in Nonvalvular Atrial Fibrillation b) Treatment of Deep Vein Thrombosis c) Treatment of Pulmonary Embolism d) Reduction in the Risk of Recurrence of Deep Vein Thrombosis and/or Pulmonary Embolism e) Prophylaxis of Deep Vein Thrombosis Following Hip or Knee Replacement Surgery f) Prophylaxis of Venous Thromboembolism in Acutely Ill Medical Patients at Risk for Thromboembolic Complications Not at High Risk of Bleeding g) Reduction of Risk of Major Cardiovascular Events in Patients with Chronic Coronary Artery Disease (CAD) or Peripheral Artery Disease (PAD).
67	Edoxaban	Tablets	60mg ; 30mg ; 15mg	A factor Xa inhibitor. Prevention of venous thromboembolic events (VTE) in adult patients who have undergone elective hip or knee replacement surgery.
68	Apixaban	Tablets	2.5mg ; 5mg	



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
69	Nebivolol Hydrochloride	Tablets	5mg	Third generation beta blockers,It can be used for the treatment of mild to moderate hypertension, angina pectoris and congestive heart failure.
70	Nebivolol Hcl+Valsartan	Tablets	5mg+80mg	Antihypertensive.
71	Lercanidipine Hydrochloride	Tablets	10mg	Treatment of mild to moderate essential hypertension.
72	Candesartan Cilexetil	Tablets Dispersible Tablets	4mg ; 8mg	Angiotensin II Receptor Blockers,The indication is primary hypertension.
73	Azilsartan	Tablets	20mg ; 40mg	Antihypertensive.
74	Azilsartan Medoxomil+Chlorthalidone	Tablets	40mg+12.5mg/25mg	Antihypertensive.
75	Azilsartan +Amlodipine	Tablets	20mg+2.5mg/5mg	Antihypertensive.
76	Moxonidine Hydrochloride	Tablets	0.2mg	Treatment of mild to moderate essential hypertension.
77	Valsartan and Amlodipine	Tablets	80mg + 5mg	Antihypertensive drugs.
78	Metformin Hydrochloride	Tablets	500mg ; 850mg ; 1000mg	Antidiabetic drugs.
		Sustained Release	500mg ; 750mg	
79	Pioglitazone Hydrochlorid	Tablets	15mg ; 30mg ; 45mg	
80	Sitagliptin Phosphate	Tablets	100mg	
81	Vildagliptin	Tablets	50mg	
82	Saxagliptin	Tablets	2.5mg ; 5mg	
83	Alogliptin Benzoate	Tablets	25mg	
84	Linagliptin	Tablets	5mg	
85	Dapagliflozin	Tablets	5mg ; 10mg	
86	Canagliflozin	Tablets	300mg	
87	Empagliflozin	Tablets	10mg	



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
88	Palbociclib	Capsules	75mg ; 100mg ; 125mg;	IBRANCE is a kinase inhibitor indicated for the treatment of adult patients with hormone receptor (HR)-positive, human epidermal growth factor receptor 2 (HER2)-negative advanced or metastatic breast cancer in combination with: an aromatase inhibitor as initial endocrine-based therapy in postmenopausal women or in men (1); or fulvestrant in patients with disease progression following endocrine therapy.
89	Imatinib Mesylate	Tablets	100mg ; 400mg	Indicated for the treatment of chronic myeloid leukemia (CML) patients in the acute stage, accelerated stage or after failure of interferon a treatment; patients with malignant gastrointestinal stromal tumor (GIST) who cannot be surgically removed or metastasized.
90	Fulvestrant	Injection	250mg : 5ml	Locally advanced or metastatic breast cancer.
91	Bendamustine	Lyophilized Powder	50mg ; 100mg	Chronic leukemia.
92	Lapatinib Ditosylate	Tablets	250mg	Antineoplastic drug.
93	Iron sucrose	Injection	5ml:100mg	It is used for patients who need intravenous iron therapy because of poor oral iron effect.
94	Thalidomide	Tablets	25mg	It is used to control leprosy reaction of tumor type.
95	Linezolid	Injection	300ml:600mg ; 100ml:200mg	Oxazolidinone antibiotics,It is used to treat infections caused by Gram positive (G +) cocci, including suspected or confirmed hospital acquired pneumonia (HAP), community acquired pneumonia (CAP), complex skin or skin soft tissue infection (SSTI) and vancomycin resistant Enterococcus (VRE) infection caused by MRSA.
		Tablets	600mg	
96	Rifaximin	Tablets	100mg	A rifamycin antibacterial indicated for: Travelers' Diarrhea, Irritable bowel syndrome with diarrhea (IBS-D).
97	Eluxadolone	Tablets	75mg ; 100mg	Treatment of diarrhea predominant irritable bowel syndrome.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
98	Acyclovir	Tablets	200mg	1. HSV infection: it is used for the initial and recurrent cases of genital herpes virus infection, and is used for prevention of recurrent cases; 2. Herpes zoster: for the treatment of mild cases of herpes zoster with normal immune function and immune deficiency; 3. Treatment of varicella in immunodeficient patients.
		Injection	5ml : 0.25g	HSV infection: it is used for the treatment of primary and recurrent mucosal skin infections and the prevention of recurrent cases in patients with immunodeficiency; it is also used for the treatment of herpes simplex encephalitis; Herpes zoster: for the treatment of severe herpes zoster patients with immunodeficiency or normal immune function; Treatment of varicella in immunodeficient patients.
		Ointment	10g : 300mg (3%)	Indications for herpes simplex or herpes zoster infection.
99	Oseltamivir	Capsules	30mg/45mg/75mg	Antiviral. 1. Treatment of influenza A and B in adults and children aged 1 and over (oseltamivir phosphate can effectively treat influenza A and B, but the clinical application data of influenza B is not much). Patients should use it within 48 hours of first symptom onset. 2. For the prevention of influenza A and B in adults and adolescents aged 13 and above.
100	Peramivir	Injection	200mg : 20ml	Antiviral, mainly used for influenza virus caused by the common influenza, influenza A.
101	Laninamivir Octanoate	Solution Inhalation	160mg	Influenza virus.
102	Enfuvirtide	Lyophilized Powder	90mg	HIV-1
103	Promestriene	Soft capsule	10mg	Estrogen, for vaginal atrophic lesions; cervix, vagina and vulva mucosa due to childbirth, local surgery or physical therapy (such as laser, freezing or burning, etc.) caused by delayed healing, scab.
		Emulsifiable paste	1%, 15g/tube;20g/tube	Atrophic lesions of vulva, vestibule and vaginal ring.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
104	Ulipristal acetate	Tablets	30mg	Emergency contraception for unprotected sexual intercourse or contraceptive failure within 120 hours (5 days).
105	Rupatadine Fumarate	Oral Liquids	1mg:: ml	For the treatment of seasonal and perennial allergic rhinitis.
106	Fenoterol Hydrobromide	Solution Inhalation	0.1ml/T; 0.05ml/T	High efficiency bronchodilator.
107	Albuterol sulfate	Solution Inhalation	0.005	1. Severe bronchial asthma (asthmatic persistent state); 2. Chronic bronchospasm which is ineffective to conventional therapy.
108	Levosalmolamol Hydrochloride	Solution Inhalation	0.0103% ; 0.021% ; 0.042% ; 0.25%	Treatment or prevention of bronchospasm in adults, adolescents and children aged 6 years and older with reversible obstructive airway disease.
109	Ipratropium Bromide	Solution Inhalation	2ml : 0.25mg; 2ml : 0.5mg	Bronchodilators are used for maintenance treatment of bronchospasm caused by chronic obstructive pulmonary disease, including chronic bronchitis and emphysema.
110	Revefenacin	Solution Inhalation	175mcg : 3ml	Inhalation of aerosol solution can improve lung function, reduce the clinical symptoms of chronic obstructive pulmonary disease and prevent further deterioration of the disease.
111	Bedaquiline Fumarate	Tablets	100mg	It is a diarylquinoline anti Mycobacterium drug, as part of the combined treatment, suitable for the treatment of adult (≥ 18 years old) multi drug resistant pulmonary tuberculosis (MDR-TB).
112	Arformoterol tartrate	Solution Inhalation	15mcg : 2ml	Treatment of chronic obstructive pulmonary disease (COPD).
113	Tobramycin	Solution Inhalation	300mg : 5ml	It is used for the treatment of pulmonary infection caused by Pseudomonas aeruginosa in patients with cystic fibrosis.
114	Erdosteine	Capsules Tablets	300mg 150mg	It is used for acute obstructive bronchitis, chronic obstructive bronchitis, bronchial asthma and other diseases, which cause phlegm sticky and difficult to expectorate.



天津掌心医药科技有限公司
TIANJIN HOLDER PHARMACEUTICAL TECHNOLOGY GO., LTD

List of drug for providing R&D services

No.	Drug Name	Dose Form	Strengths	Indications
115	Montelukast Sodium	Tablets	10mg (Montelukast)	Indicated for the management of obstructive airways disorders.
		ChewableTablets	4mg (Montelukast) 5mg (Montelukast)	
116	Montelukast Sodium + Levocetirizine HCl	Capsules	10mg+5mg	For allergic rhinitis and asthma.
117	Ceftaroline Fosamil	Injection	400mg ; 600mg	The fifth generation cephalosporins,For bacterial pneumonia.
118	Moxifloxacin Hydrochloride	Injection	20ml : 0.4g	Moxifloxacin injection is a fluoroquinolone antibacterial drug indicated for treating infections in adults ≥ 18 years of age caused by designated, susceptible bacteria.
119	Azithromycin	Tablets	250mg ; 500mg	Antibacterial drugs.
120	Ertapenem	Powder Intravenous	1g	Bacterial infection.
121	Tigecycline	Lyophilized Powder	50mg	Bacterial infection.
122	Daptomycin	Powder Intravenous	500mg	Bacterial infection.
123	Posaconazole	Injection	300mg : 16.7ml	Antifungal drugs.
		Tablets	100mg	Antifungal drugs.
		Oral suspension	105ml (40mg :1ml)	Antifungal drugs.
124	Voriconazole	Tablets	50mg ; 200mg	Antifungal drugs.
		Lyophilized Powder	200mg	Antifungal drugs.
		Oral Suspension	200mg : 5ml	Antifungal drugs.